<EEBERBALH

5900 Schooner Street — Belleville, MI 48111 — USA
TEL (800) 422-2558 — FAX (734) 665-9099

www.Eberbachlabtools.com

E6360.00 HOT PLATE SHAKER UNIT

Variable Speed - Reciprocating
20-240 oscillations/minute 115 V, 50/60 HZ



http://www.eberbachlabtools.com/

USE AND CARE FOR CATALOG NUMBER:

- E6360.00 HOT PLATE SHAKER POWER UNIT
Variable Speed — Reciprocating with Timer and Tachometer
20-240 osc/min, 115V, 50/60 HZ

GENERAL INFORMATION

e Handle this unit with care. Unpack and check that the contents coincide with the
packing-list. If any part is damaged or missing, please advise the distributor
immediately.

e Do notinstall or use this equipment without first reading this manual.

e This manual should always be attached to the equipment and made available to all
users.

e If you have any doubts or inquiries, please contact your supplier or Eberbach
Corporation technical service.

OPERATION
The Eberbach benchtop reciprocating hot plate shaker (E6360.00) features:

e A continuously variable speed range, adjustable between 20 and 240 osc/min with stock
stroke length set to 1.0”.

e A digital tachometer and digital timer capable of being programmed for timed heating
and shaking procedures.

e Aluminum 10”x16” hot plate surface controlled with a continuously variable “Infinite”
Switch. Hot plate uses approximately 350 W on LOW setting, 700 W at MED and 1400 W
at HIGH setting. [Approximate temps are 194° F, 356° F and 700° F respectively (90°C,
180 °C and 371°C)]. Turn the Hot Plate on by rotating the Oven Switch. The Amber Pilot
Light will turn on to show when Hot Plate is on.

e A maximum shaking weight of 20 Ibs additional at low speed (20lb hotplate + 20lb
additional = 40lb total) and linearly to 5 Ibs additional at high speed (with stock 1.0”
stroke setting).

Contact Eberbach for other stroke setting weight limits.




b
I

TIIT

— O
, 080
/

[e]
C
5 £
; ®‘
L]
-
\ad
«,
c.‘.

b - ) // -
SHAKER SPEEDJ HEAT POWER L
CONTROL LIGHT

HEAT CONTROL
KNOB

FRONT PANEL DISPLAY

?ms,g DO ®

——
[wpe-

/ J

Power Switch

Liquid Crystal Display (LCD)
Directional Pad (D-Pad)
Enter Button

Cursor




Operation: Press the Power Switch down into the ON position. The LCD should
light up and show the main menu. There are three different run modes to choose
from. Select a run mode by moving the Cursor (using the D-PAD) and press the
Enter Button.

NOTE: The Power Switch is only for Motor Control. It will not turn off
the Hot Plate!!! Rotate the Oven Switch to the “Off” position and
ensure that the Pilot Light is off when shutting down the Hot Plate.

Run Mode: The shaker will begin the run mode at its lowest speed. The speed
shown in parenthesis (xxxx) is the set speed controlled by the user. The speed
listed to the right is the tachometer read out or the actual speed of the shaker in
real time. The speed can be increased/decreased by pressing and holding the
up/down arrows on the D-PAD. The longer the button is held down the faster the
speed will increase/decrease. Once engaged the timer will begin counting all the
way up to 999 hours before the timer overflows back to zero. To pause the shaker
move the Cursor to the PAUSE item by pressing the left arrow on the D-PAD and
press the Enter Button. The clock will pause at its current time and the shaker will
gradually come to a complete stop. The clock and shaker can be resumed at its
current time and speed by selecting RESUME and pressing the Enter Button. To go
back to the main menu move the Cursor to the EXIT item by pressing the right
arrow on the D-PAD and then press the Enter Button.

RUN TIME 0O0: 00: 00

RPM ¢ 1000 100

% PAUSE EXIT
RUN MENU




Timed Run Mode: The timed run mode features a count down timer that
automatically shuts the shaker off when the time runs out. When selected the
user will be taken to the Timed Run Setup Menu and will need to input the run
time in hours, minutes, seconds and select the speed for the run. The left/right
arrows on the D-PAD can be used to move the cursor between hours, minutes or
seconds and the up and down arrows can be used to set the time. The longest run
time allowed is 999:59:59. Once the time is set move the Cursor down by pressing
the right arrow on the D-PAD until the Cursor is next to the RPM line item. The
speed can be set using the up and down arrows on the D-PAD. Now that the data
is set navigate the Cursor to the START line item using the left/right arrows on the
D-PAD and press the Enter Button.

TIMED RUN SETUP

RUN TIME HR: MN: SC
% RPM 100

START EXIT

TIMED RUN SETUP MENU




After selecting START the shaker will begin at the selected speed and the timer will
begin counting down. The speed can be adjusted in real time using the up/down
arrows on the D-PAD. The speed shown in parenthesis is the target speed
controlled by the user and the speed listed to the right is the actual speed as read
by the tachometer. The shaker and countdown timer can be paused and resumed.
Move the Cursor to the line item PAUSE by pressing the left arrow on the D-PAD
and then press the Enter Button. Exiting the Timed Run Menu will bring the user
back to the Timed Run Setup Menu.

RUN TIME 999: 59: 59
RPM ( 100> 100
¥ PAUSE EXIT

TIMED RUN MENU




Speed Run Mode: The speed run allows the user to program in a set run speed.
Once engaged the timer will begin counting all the way up to 999 hours before the
timer overflows back to zero. Select the speed run mode from the main menu and
press the Enter Button. The user will be prompted with the speed run setup menu.
Set the desired speed using the up/down arrows on the D-PAD. The left/right
arrows can be used to move the Cursor between START and EXIT. EXIT will take
the user back to the main menu. Keep the Cursor next to the START line item and
press the Enter Button.

SPEED RUN SETUP

RPM 100
¥ START EXIT

SPEED RUN SETUP MENU

The user will now be taken to the speed run menu. The shaker will begin at the
speed selected in the setup menu. The speed run menu behaves in the same way
as the run menu with one exception. Pressing EXIT will not take the user back to

the main menu instead pressing EXIT will take the user back to the speed run setup
menu.

RUN TIME 0OO0: O0: OO
RPM ¢ 100 100
XPAUSFE EXIT

SPEED RUN MENU

7




Note: All run menus will have two speeds listed. The leftmost speed will be
displayed inside parenthesis. This is the target speed controlled by the user. The
shaker will attempt to match this speed and should do so within ten seconds after
making an adjustment. The rightmost speed is the tachometer reading, which
shows the user what the shaker is actually running at. The tachometer reading will
not necessarily match the target speed at all times, but is guaranteed to be within
+/- 5% RPM.

Note: Reciprocating shakers will display OSC (oscillations) instead of RPM
(revolutions per minute).

Note: Use slowest speed necessary to produce required shaking action.

If you have any doubts or inquiries concerning operation contact your supplier or Eberbach
Corporation technical service.



PartNo DESCRIPTION QTy.
4104 BEARING, 1615-2RS 5
4105 BEARING, FLANGED 16
4266 2L150R BELT 2
4519 PULLEY 2
5320 7/16 RETAINING CLIP ZINC PLATED 2
5528 3.75" SUCTION CUP W/ 5/16-18 THREADED POST 4
6010.7 30W POWER SUPPLY 1
6063.1 CABLE TIE MOUNT, HOLE DIA (.025 - .125") 12
6063.2 CABLE TIE 12
6102 OVERLAY 1
6110 FUSE, 0.5AMP TIME DELAY 1
6122 CIRCUIT BREAKER 15A, 115VAC 1
6131.1 FUSE HOLDER 2
6132 FUSE, 3AMP TIME DELAY 1
6200.5 S/S 90 DEGREE CONDUIT CLAMP 1
6200.7 S/S CONDUIT 1
6217 CONNECTOR, QUICK DISCONNECTED 1
6267.2 18AWG FERRULE CONNECTOR 1
6272 AC POWER INLET 1
6332 BODINE DC MOTOR CONTROLLER MODEL #780 1
6452 LENS CAP, RED 1
6460.2 PILOT LIGHT, AMBER, DOMED 1
6507.1 ROCKER SWITCH 1
6522.5 ROTARY SWITCH CONTROL 1
6649 115V POWER CORD, TYPE B PLUG 1
6730 7 TERMINAL GROUNDING BLOCK 1
6851 DISPLAY BOARD 1
6855 USB BOARD 1
6924 DC MOTOR 1/17HP 1
7397 #2-56 X 1/4" S/S PAN HD. MACHINE SCREW 1
7398 #2-56 X 5/16" S/S PAN HD. MACHINE SCREW 1
7568.8 #4-40 X 11/16" S/S PAN HD. MACHINE SCREW 2
7617 #6-32 X 1/2" S/S ROUND HD. MACHINE SCREW 2
8001 #4-40 X 9/32" NYLON BINDING HD. SCREW 4
8050 #4-40 x 3/8" S/S PAN HD. MACHINE SCREW 4
8285 #8-32 X 1/4" S/S TRUST HD. SCREW 29
8321.5 #10-32 X 1/4" SET SCREW 2
8325 1/4"-20 X 1/4" SET SCREW 4
8509.5 1/4"-20 X 5/8" S/S HEX HEAD SCREW 8
8512 1/4"-20 X 3/4" HEX HEAD SCREW 8
8520 1/4"-20 X 1-1/4" HEX HEAD SCREW 4
8520.5 1/4"-20 X 1-1/4" S/S HEX HEAD SCREW 4
8581 #10-32 X 1-1/4" SOCKET HD. SCREW 5
8582 #8-32 X 3/8" SOCKET HD. SCREW 4
8584.9 #10-32 X 3/4" S/S SOCKET HD. STEEL SCREW 1



8585.4

8586

9206

9252

9436

9437

9473

9519.5

9521.5

9531.5

9651

9721

9800

EP5650.001

EP5650.002

EP5650.003

EP5650.004

EP5650.005

EP5650.006

EP5650.007

EP5650.015

EP5650.020

EP5650.031

EP5650.032

EP5650.033

EP5650.200

EP5650.502A

EP5650.525A

EP5650.55.501A

EP5850.076

EP5850.408

EP5850.409

EP6360.540A
6175
6200.5
6805
8277.4
8530.2
8581.7
9235
9254
9441.1
9521.5
9525.1
E6360.A.BC.CW
EP6360.001

#10-32 X 1" SOCKET HD. STEEL SCREW
1/4"-20 X 1/2" SOCKET HD. SCREW
#6-32 NYLON LOCK NUT

#10-32 NYLON-INSERT LOCKNUT
1/4" S/S SAE WASHER

1/4" OVERSIZE WASHER

#8 S/S MIL-SPEC WASHER

#8 S/S SPLIT LOCK WASHER

#10 S/S SPLIT LOCK WASHER

1/4" 316 S/S SPLIT LOCK WASHER
PHENOLIC WASHER

GASKET

ROUND SPACER, NYLON

CLAMP

CRANK OSCILLATING SHAFT

PULLEY INTERMEDIATE 1" P.D. X 2L
PULLEY INTERMEDIATE 1" P.D. X 2L
FLEXIBLE PIVOT

SHAFT INTERMEDIATE DRIVE

SHAFT OUTPUT DRIVE

CRANK BODY

ROLLER BEARING

GUIDE RAIL

LOWER PLATFORM CONNECTOR
LOWER PLATFORM CONNECTOR, DRIVE
SHOULDER SCREW

TACH ASSEMBLY

RUNNER SUPPORT BEAM ASSEMBLY
MOTOR MOUNT ASSEMBLY

COLLAR

BEARING MOUNT

CONNECTING ROD

HOT PLATE ASSEMBLY

STRIP HEATERS 350 WATTS 120 VOLTS WATLOW
S/S 90 DEGREE CONDUIT CLAMP
STICKER, CAUTION HOT SURFACE
#10-32 X 3/8" S/S TRUST HD. SCREW
5/16-24 X 3/4" 316 S/S HEX HEAD SCREW
#8-32 X 3/8" SS SOCKET HD. SCREW
#8-32 S/S MACHINE SCREW NUT
#10-32 S/S MACHINE SCREW NUT
5/16" 316 S/S WASHER

#10 S/S SPLIT LOCK WASHER

5/16" 316 S/S SPLIT LOCK WASHER
CROSSWISE CLAMP BAR

HOT PLATE

10

co N OB

20

N

N
~ N

I = S T N N N B N R e o B S N N N e e e T e T = = T S I S TS %)

=
~

L NS R S S % A C I o



EP6360.002
EP6360.003
EP6360.005
EP6360.008
EP6360.027
EP6360.5.004
EP6360.651A
EP6360.55.202
EP6360.55.505A
EP6360.55.506A
EP6360.55.520A
EP6360.55.530A

Contact your supplier or Eberbach Corporation technical support with any inquiries concerning

HOT PLATE INSULATION COVER
HEATING ELEMENT BRACE
INSULATION

CARRIER RAILS

HOT PLATE CARRIER

CARRIER SUPPORT

WIRE HARNESS

SIDE PANEL

TOP FRONT PANEL ASSEMBLY
REAR PANEL ASSEMBLY

BASE ASSEMBLY

TOP COVER ASSEMBLY

replacement parts and installation.

11

R R R, R NN R R NR R R



00'09€93 ADIVHS I1V1d LOH

'V'S'M NDILVADdNE00 HOovax3Ial

G 6098
G'LESH =)
=
QLrs )

VvG25'0995d3)

¢£0'059Gdd

SOl
00¢'0995944
g,

100" 059544

LEQ'0G95dd




EP5650.005

EP5650.001

EP5650.004

(EP5650.SS.501A

EP5850.409

EP5650.002

EP5650.006

EP5650.015

—(EP5650.502A)

8X

9436
9531.5)8X
8512 )8X

T EP5650.007

EP5850.408

EBERBACH CORPORATION U.S.A.

E4360.00

HOT PLATE SHAKER




=3 j O Ll wHzem | &L-LL-60 "M 1L ¥ TS & TISY ONF
*L0V 00°09¢€93 qi|’Le “ ETTT] “ &0 “ By _ il w @ MO TSNy O
SOOF W0 o5 F
¥PIVHS 3LvTd LOH dOIHON3g " A T LS |
DN HICIS TerRELN e NouYyi
_ - O FTWEEHLO SETINN
SN NOILVHOdsd O HaOva8asd3ga]

G8CB XV
cee9

€L0I1'0S95d)
__—(7'G8G8XC




N Ll Guon fumo.g

00'09¢93 i 4IAVHS 3LV1d LCH

'V'S'M NDILVADdNEO0T HOvaxd3a]

3ZIS OL 14VHS 1NO OL L L-£ Sd31S MOTIOA
SM3IDS DNILNNOW 3SN
SNOILONALSNI FOVAOVd 335

VSG0G'SS'09€9dT)




'V 'S'M NOILvVHdOdeO0Og HaAv8d3ga3l

oll® 8CSS
®
0 ®
®
0
@ e |
0 o
0
o) ﬁ / @ s
¢02'S5'09¢%dd 0 N
. -
GBCB
(WY0ES'SS'09€9d3 Q/0'0984dd




wors'09s9d1 ATANISSY ILV1d LOH

'V'S'M NOILVHdOdH0] HAOv8sd3Ia]

g

X800 09£944 \

g -

Q,o.om.<.oom8v\

£80°09€9d3

X8(SEZ6 \ 7005 09£9d9)
X8(Z1858 - -
0
iz ||
i -I/,.rf.Wf.\ : — —— 7>
(GO0~ \ e
! == - . \
. 2000969
500'09€9d3
£00'09€9d3

L00'09€9d3




GN/YL

(6267.2) ﬁ

@ —

aasiAay

ar
610281t

S ATN

HSINIA

AVIAALY N
ABWISSY

FEED)

NOILVd0Odd0Jg HaOvad3ga3]

AWYN Lavd

3vIs

VYIN

‘ON lavd

¥509'09¢93

\A=1N

ar
* dddv

‘NSY
‘avd

‘MYd
Td3d

ATANTSSY JINOYLD3T3

6L028LIY
IIva

o z
QEEEHE DIP SWITCHES ON: 3 BL g
/123 2 BK &
MOTOR 1 o %
CONTROLLER 2
(6332 (6266.3) =
Z
5
| REG - 20%
TORQ - 100%
—MAX - 100%
MIN - 0%
—ACC - 0%
(9235) FRONT PANEL
at|az|L1 |2 | s3] s2|s1|H2| H1 @ GN/YL |
A @
FUSE: 6110 BK | wil - l
HOLDER: 6131.1
(\ 1A (9235, . BACK PANEL
@ GN/YL
(6217) | |
3)
wrT g ng FERRITE: ro|  [BK
(6291)
(6075.5)
CABLEA OPTIC: 60325
[o]+] [Fle]
BK WT
’ * m
/T BK 5
wre CABLED
N
o wr ACIN gL || |sn
35 (ON) -|_|— 46 5V PSU:
D D 6010.7
Al - SWITCH: v v USB PORT: 6855
1| 65071 CABLEC
(OFF) D D Bk || RD |:
[ 1]
BK
1B
(6266.3)
FUSE: 6132 1_:,:% [esed
SHOLDER: o111 CABLEB BK © MOTOR T/J::)H \2chus a7 [4 ﬂ
=5 @ O \csp[
wrT POWER |:| .
< 2 LCD BOARD Uég
AC INLET: ol K= | ¢ G
o 6272 o )
M
1
o o) o
£ wWT
= HC|]— 22 c)
~ @200)
Bic m| \ (6075.6) o @ o
- = | o
BT o 6075.6) )
INFINITE SWITCH 23 ., o]
VR ]
BREAKER:
(6122) HOT PLATE




